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Sample name: Sgabello Mani 

SAMPLE N° 239504 
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1. Seat and back fatigue test EN 1728:2012+AC:2013 
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Defects before testing: None

Overall dimensions: 470 x 520 x 1080 (h) mm 
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Sample weight: Not determined 
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Seat and back fatigue test, clause 6.17

Back force
N

Number
of cycles Remarks

EN 16139

SI NO
EN 12727

SI NO
Test results: a) Rotture di componenti o giunzioni Rotture di componenti o giunzioni

b) Allentamenti di giunzioni

Seat force
N

Allentamenti di giunzioni

c) No elemento strutturale importante notevolm. def. Funzioni inalterate
1.000 280 200.000 No defects d) Funzioni inalterate dopo rimoz. carichi Rispetto requisiti EN 12727, punto 5.1 e 5.2

Note: Apparecchiatura Apparecchiatura
According to EN 1728:2012, back force has been reduced from 300 N to 280 N to avoid tipping.

The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.
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